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JIANGSU NANFANG MEDICALCO., LTD.
CERTIFICATE OF ANALYSIS

Ceprudikar anajiza Ha nacrupi menuuni «H Dr. House»

Tape non-woven «H Dr.,
House»
Name of Sample ILiacTHp. MeAUUHHN Ha Specification .
) HeTKanii ocHoBl «H Dr. Poswiip 1,25cmx5m; 2,5em*Sm; Sem*Sm
House» ' o
_ o | 201406; 2017015 201703; 201704;
OrderNo./3akas Ne UCC20180710 Lot No./Cepust N | 201712 ; 201801 ;201805 ; 201808
i 2014,06.18 /:2017.01.0:5 £.2017.03.03
Quanticy , G480 Rolls Test Date 1 2017:03112 7 20171127 /°2018.01.23
KinbkicTn 64800 wT Jlara mepesipkn | 2018:05.15 / 2018.08.27
Check Standard TS 2014.06.18 7:2017.01,0.5 £2017.03.03
, Date of report 2017:03:12 / 2017.11.27 /12018.01,23
CTaH[.lapT IR 20153029 5 Jara 3siTy 2018:05:15 / 2018:08.27
nepeBipky ; :
Jara 062014 / 012017 / 03:2017 / 04,2019/ 01.2022/03.2022
04,2017 /12,2017 / 012018 / Tepmin npunaThocTi :04:2022 /12,2022 /01.2023
BHTOTOBJIEHHS 05.2018 /08,2018 05,2023 / 08.2023
Check result/PesynbTar nepesipku
Unit Data of
Serial Item Tested On.Bu Technical Requirement Test(IVIeam) Actual Result
No./Ne Hassa MAI : Texniqni BUMOrH. Cepeani nani BianosigHicTt
Py ': - mepeBipKH
Plaster should be Clean even-
| .smeared :and no seepage; the back
Appearance should not loose the Lotion 0K
4.1 i - Ilnactup mae OyTH YHCTHM, -=- ; <
3oBHiwrHiA BHIVIAA Bignosigae
piBuum, Ges masam, Oe3
OTBOpiB, HAPY’KHA NOBEPXHS :
He NPONYyCcKae Kiei
Backing ' OK
Baals Length cm 2495.0 500.1 -
4.2 Size | CRKHHA : -
. posmip | Backing , ‘ — OK
Width cm 1.25/2.5/5,0£0.05 1.25/2.5/5.0 Bi -
Mupuua inmosiaae
Glue content OK
4.3 4 >t , ,
BwmicT kitero gim 220 22 Bignosinac
Peel strength . OK
4.4 colstreng N/em >1.0 3.8
MiunicTs HA Bi,qpma I )
Test Conclusion: The. product in conformity with the requlrements of ‘standar: / Yok
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